L ]
QU lelek Report No : 062H034-RF-US-P05V01

FC

Test Report

Product Name : Wireless Broadband Router
Model No. : DI-524
FCC ID. . KA2DI1524G

Applicant : D-Link Corporation
Address : No. 289, Sinhu 3rd Rd., Neihu District,
Taipei City 114, Taiwan, R.O.C.

Date of Receipt : 2006/02/21
Issued Date : 2006/03/08
Report No. : 062H034-RF-US-P05V01

The test results relate only to the samples tested.
The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.

Page: 1 of 76 Version:1.0



Quielek

Report No : 062H034-RF-US-P05V01

Test Report Certification

Product Name
Applicant
Address

Manufacturer
Model No.

FCC ID.

Rated Voltage

EUT Voltage

Trade Name
Applicable Standard
Test Result

Issued Date : 2006/03/08
Report No. : 062H034-RF-US-P05V01

Quielek

. Wireless Broadband Router

D-Link Corporation
No. 289, Sinhu 3rd Rd., Neihu District, Taipei City 114,
Taiwan, R.O.C.

¢ Advance Multimedia Internet Technology

DI-524
KA2DI1524G

: AC120V /60 Hz
: AC120V /60 Hz

D-Link
FCC CFR Title 47 Part 15 Subpart C Section 15.247:2005
Complied

The test results relate only to the samples tested.
The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.

Documented By

Tested By

Approved By

( Demi Chang )

¢ a’7s /J/‘(

( Louis Hsu )
\ e
~“S6 Vo A E——
k o= i\d CA_ /1"5/

%)

( Bob Fang )

Page: 2 of 76 Version:1.0




QUieTEK Report No :  062H034-RF-US-P05V01
TABLE OF CONTENTS

Description Page
1. General Information..........ccceceveecernnnens 5
1.1. EUT DESCIIPIION ...ttt et ettt ett e et eeteeve e teeeteeeteeerseeareeareens 5
1.2 Operational DESCHPLON ........ooueieee ettt ettt e eae e reeeaeeeneeenes 6
1.3. TESEIMOAE ...ttt et et te e te et e et e eaaeeteeete e teeetaeeaseens 7
1.4. Tested SyStem DetailS.........cci oot et 8
1.5. Configuration of teSted SYSIEM ........ooviiiieeeeeeee e 9
1.6. EUT EXErciSe SOMWAIE ........coviiiiiiiiiceece ettt ettt et 10
1.7. TESE FACHILY ..ottt et et et ettt et e e ereeaes 11
2. Conducted Emission ...........ccoivierensanenes 12
2.1. TSt EQUIPMENT ...ttt et et et et ettt e e ae e ereeaeas 12
2.2. LTS RS 1= (U] TR 12
2.3. M S et ettt et e e ae e te e e te e eta e eateeteeere e reeereeenns 13
24, TESE PIrOCEAUIE ...ttt ettt ettt e e b e e ta e b e ete e st e s teesseseeseennas 13
2.5. TeSt SPECITICALION .......cviieeeeceeee et et ettt 13
2.6. TESERESUIL ...ttt ettt ea e st ettt eete et e beensebeereeneas 14
2.7. TESE PROMO ...ttt et ettt ettt et ereereeaen 22
3. Peak Power Output ..........cccceeeeeveennennne 23
3.1. TSt EQUIPMENT ...ttt et et et et et e e e te e eveeaeas 23
3.2. LTS RS 1= (U] SRR 23
3.3. IS ettt et e te e te e te e e taeeateeteeete e re e reeenns 23
3.4. LECE ST o 1Yol ox=1 i o] o IR 23
3.5. TESERESUIL ...ttt e e et e eae e ete e etaeetaeeareeveereeseas 24
4. Radiated Emission .........ccccecevveesensunens 26
4.1. TSt EQUIPMENT ...ttt et et ettt e e e ae e eveeaeas 26
4.2. LTS RS 1= (U] R 26
4.3. IS ettt ettt et e te e te e te e eteeeateeteeere e re e teeenns 27
4.4, TESE PIrOCEAUIE ...ttt ettt ettt e e b e ta e b e ete et e s teesseseeseennas 27
4.5, TeSt SPECITICALION .......ovieeieeceee ettt et 27
4.6. TESERESUIL ...ttt et b et e ab e b e et et e ete et e e beennebeereennas 28
4.7. TESE PROMO ...ttt ettt ettt et e re e aes 52
5. Band Edge.......ccceevuivinnurnunens 54
5.1. TSt EQUIPMENT ..ottt et et et et et e e aeeveeveeaeas 54
5.2. LTS RS 1= (U] TR 54
5.3. M S ettt ettt et e e te e te e ta e e teeeateeteeete e re e teeenns 55
54. TESEPIOCEAUIE ...ttt ettt ettt ettt te e e b e e taesbeebe et e s teenseseeseennas 55
5.5. TeSt SPECITICALION ..ottt ettt 55
5.6. TESERESUIL ...ttt ettt et b e et e b e ebe et e s beensebeeeeeneas 56
6. Occupied Bandwidth ........................ 64
6.1. LTS O =To TUT o] 4 g T=T o) SO 64
6.2. TESE S UD et ettt ettt ettt ettt et et eere et ere e nas 64
6.3. LML ettt ettt ettt b et e a e b e eteenbeeteere e b e reernereereennas 64
6.4. TeSt SPECITICALION .......cviieeeeceeee ettt ettt 64
6.5. TESERESUIL ...ttt ettt e ab e b e e ta et e ete et e teesnebeereeneas 65
7. Power Density .......ccceceerernenee 67

Page: 3 of 76 Version:1.0



L ]
QU lelek Report No : 062H034-RF-US-P05V01

71.
7.2.
7.3.
7.4.
7.5.
Attachement

Reference

TSt EQUIPMENT ...ttt ettt e te e tb e s b e e eveeaseenreas 67
TS SBUUD -ttt e ettt et eaes 67
M S e e et ettt et e b e e be e te e teeetaeeabeeabeebeenre e teenes 67
TeSt SPECITICALION ...ttt eaens 67
TESERESUIL ...ttt st et e et e e ve e be e bsestbesebeeareenseereas 68
....................................................................................................................................................... 70
BEUT PhOtOGraph ........ooiiiieeeeeeee ettt sttt sttt sbe e ta s e seenaennas 70

Laboratory of License

Page: 4 of 76 Version:1.0



[ ]

QlJ IeTeK Report No : 062H034-RF-US-P05V01
1. General Information
1.1. EUT Description
Product Name Wireless Broadband Router
Trade Name D-Link
Model No. DI-524
Frequency Range 2412~2462MHz
Channel Number 11

Type of Modulation (IEEE 802.11b)

Direct Sequence Spread Spectrum (DSSS)

Type of Modulation (IEEE 802.11g)

Orthogonal Frequency Division Multiplexing (OFDM)

Data Speed (IEEE 802.11b)

1Mbps, 2Mbps, 5.5Mbps, 11Mbps

Data Speed (IEEE 802.119g)

6Mbps,9Mbps,12Mbps,18Mbps,24Mbps,36Mbps,48Mbps,54Mbps

Antenna Gain

1.8dBi

Channel Control

Auto

Antenna Type

Connector

Antenna Joint Type

Reverse SMA

Component

Power Adapter

D-Link, AM-0751500D
Input: AC 120V/60Hz, 30W

Output: DC 7.5V, 1500mA
Cable Out: Non-Shielded, 1.8m

Working Frequency of Each Channel
Channel| Frequency | Channell Frequency| Channel| Frequency | Channel| Frequency
001 2412 MHz 002 2417 MHz 003 2422 MHz 004 2427 MHz
005 2432 MHz 006 2437 MHz 007 2442 MHz 008 2447 MHz
009 2452 MHz 010 2457 MHz 011 2462 MHz
Note:

1. This device is a Wireless Broadband Router included a 2.4GHz receiving function, and

2.4GHz transmitting function.

2. These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 15 Subpart C Paragraph 15.247 for spread spectrum devices.

3. Regards to the frequency band operation; the highest rate that was included the lowest ~
middle and highest frequency of channel were selected to perform the test, and then shown

on this report.

4. This device is a composite device in accordance with Part 15 regulations. The function
receiving was measured and made a test report that the report number is
062H034-RF-US-P01V02 under Declaration of Conformity.
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1.2.

WPA:

Operational Description

EUT is a Wireless Broadband Router. This device provided four kinds of transmitting
speed 1, 2, 5.5 and 11Mbps for IEEE 802.11b and eight kinds of transmitting speed 6, 9, 12,
18, 24, 36, 48 and 54Mbps for IEEE 802.11g. The device of RF carrier is DQPSK, DBPSK
and CCK.

The device adapts Digitally Modulation Spread Spectrum modulation. The Connector
antenna was provides diversity function to improve the receiving function.

This Wireless Router, compliant with IEEE 802.11b and IEEE 802.11g, is a
high-efficiency Wireless LAN adapter. It allows your computer to connect to a wireless
network and to share resources, such as files or printers without being bound to the network
wires. Operation in 2.4GHz Direst Sequence Spread Spectrum (DSSS) radio transmission for
IEEE 802.11b and Orthogonal Frequency Division Multiplexing (OFDM) for IEEE 802.11g, the
Wireless Router Wired Equivalent Protection (WEP) algorithm is used. In addition, its
standard compliance ensures that it can communicate with any IEEE 802.11b and IEEE

802.11g network.
The EUT is an 802.11g high-performance, wireless router that supports high-speed

wireless networking at home, at work or in public places.

Unlike most routers, the EUT provides data transfers at up to 108 Mbps (compared to the
standard 54 Mbps) when used with other same EUTs. The 802.11g standard is backwards
compatible with 802.11b products. This means that you do not need to change your entire
network to maintain connectivity. You may sacrifice some of 802.11g’s speed when you mix
802.11b and 802.11g devices, but you will not lose the ability to communicate when you
incorporate the 802.11g standard into your 802.11b network. You may choose to slowly
change your network by gradually replacing the 802.11b devices with 802.11g devices.

In addition to offering faster data transfer speeds when used with other 802.11g products,
the EUT has the newest, strongest, most advanced security features available today. When
used with other 802.11g WPA (WiFi Protected Access) and 802.1x compatible products in a
network with a RADIUS server, the security features include:

Wi-Fi Protected Access authorizes and identifies users based on a secret key that changes
automatically at a regular interval. WPA uses TKIP (Temporal Key Integrity Protocol) to change
the temporal key every 10,000 packets (a packet is a kind of message transmitted over a
network.) This insures much greater security than the standard WEP security. (By contrast, the
older WEP encryption required the keys to be changed manually.)

802.1x: Authentication is a first line of defense against intrusion. In the Authentication process the

server verifies the identity of the client attempting to connect to the network. Unfamiliar clients

would be denied access.
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1.3. Test Mode

QuieTek has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined

as:

Pre-Test Mode

EMI Mode 1: Transmit
Final Test Mode

TX Mode 1: Transmit
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1.4. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system
(including inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord

1 |Notebook PC DELL Latitude 600 N/A Non-Shielded, 1.7m,
one ferrite core bonded
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1.5. Configuration of tested System

Connection Diagram
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, o
i EUT 3
Notebook PC
(1)
Signal Cable Type Signal cable Description
A |LAN Cable Non-Shielded, 10m
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1.6. EUT Exercise Software

Setup the EUT and simulators as shown on 1.5.

Turn on the power of all equipment.

Boot the PC from Hard Disk.

Al WO N| —~

Data will communicate between personal computer and partner personal computer through
EUT.

5 [The personal computer’ s and partner computer’ s monitor will show the transmitting and
receiving characteristics when the communication is success.

6 |Repeat the above procedure (4) to (5).
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1.7.

Report No :  062H034-RF-US-P05V01
Test Facility
Ambient conditions in the laboratory:
Items Test Iltem Required (IEC 68-1) |Actual
Lem‘_’j_rtat“;eR(HC) FCC PART 15 C 15.207 ;: - 32 5235
umidity (RH) Conducted Emission _

Barometric pressure (mbar) 860 - 1060 950-1000
Te t °C 15-35 25
Hir::i)jit[a :I";el'\’(H)) FCC PART 15 C 15.247 25-75 50

yi% Band Edge (DSSS)
Barometric pressure (mbar) 860 - 1060 950-1000
T t °C 15-35 25
Heunr;?jit(a :’;eR(H)) FCCPART15C 15.247 |22 =

y. > Occupied Bandwidth (DSSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Te t °C 15-35 25
Her;ﬁ)jirta “;eR(H ) FCC PART 15C 15247 |2 "

d y ( 6RH) Peak Power Output (DSSS)

Barometric pressure (mbar) 860 - 1060 950-1000
Te t °C 15-35 25
Hi';‘i’jirta r;eF:H)) FCCPART15C 15.247 | 22 =

y. ° Power Density (DSSS)
Barometric pressure (mbar) 860 - 1060 950-1000
Te t °C 15-35 25
Hir:'n‘i)jirta :’;eR(H)) FCC PART 15 C 15247 |22 =

y. > Radiated Emission (DSSS)
Barometric pressure (mbar) 860 - 1060 950-1000

Site Description:

January 24, 2005 File on

Federal Communications Commission

Laboratory Division

7435 Oakland Mills Road
Columbia, MD 21046
Registration Number: 365520

Accredited by CNLA
Accreditation Number: 1313

Effective through: September 27, 2007

Accredited by NVLAP
NVLAP Lab Code: 200347-0

Effective through: September 30, 2006
Quietek Corporation

No.75-1, Wang-Yeh Valley, Yung-Hsing,

Site Name:
Site Address:

Chiung-Lin, Hsin-Chu County,
Taiwan, R.O.C.

TEL : 886-3-592-8858 / FAX : 886-3-592-8859
E-Mail : service@quietek.com

FS

d b

L/

1313

ILAC MRA

NVIAD

NVLAP Lab Code : 200347-0
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Conducted Emission

21. Test Equipment

The following test equipment are used during the test:

ltem |Equipment Manufacturer [Model No. / Serial No. |Last Cal. Remark

1 4-Wire ISN R&S ENY 41/837032/001 |Feb., 2006

2 Double 2-Wire ISN R&S ENY 22/835354/008 |Feb., 2006 |Peripherals
3 LISN R&S ESH3-Z5/836679/022 |Jun., 2006 |EUT

4 LISN R&S ESH3-25/836679/013 |Dec., 2006

S Pulse Limiter R&S ESH3-22/100411 Oct., 2006

6 Test Receiver R&S ESCS 30/100149 Oct., 2006

7 No.3 Shielded Room N/A

Note: All equipment upon which need to calibrated are with calibration period of 1 year.

2.2 Test Setup

Shielding Room
== \/grtical Reference Ground Plane Test Receiver
40 em— =L [
} EUT AE _[_{_ OxO

- AMN

L w0y —p

‘ LISN

|

™~
> Horizontal Ground Reference Plane <=
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2.3. Limits
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
Frequency
QP AV
MHz
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks : In the above table, the tighter limit applies at the band edges.

2.4. Test Procedure

The EUT and simulators are connected to the main power through a line impedance
stabilization network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power
through a LISN that provides a 50o0hm/50uH coupling impedance with 50ohm termination.
(Please refers to the block diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find
the maximum emission, the relative positions of equipment and all of the interface cables
must be changed according to ANSI C63.4: 2003 on conducted measurement.
Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9kHz.

2.5. Test Specification
According to FCC CFR Title 47 Part 15 Subpart C Section 15.207:2005
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2.6. Test Result

Site : QuieTek Shielding Room 3 Time : 2006/02/22 - 15:38

Limit : CISPR_B_00M_QP Margin : 0

EUT : DI-524 Probe : SR3_LISN(16A) - Line1
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b

200

TO.0-|

G010 |

5000

400 |

Level {dBu¥im)

2000

2000 -

100

00—

Frequency (MHz) 1ot 00 20ho
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVv) (dB) (dBuV)
1 = 0.193 0.151 48.860 49.011 -15.760 64.771| QUASIPEAK
2 0.581 0.210 37.480 37.690 -18.310 56.000f QUASIPEAK
3 0.871 0.227 31.940 32.167 -23.833 56.000f QUASIPEAK
4 1.261 0.250 30.980 31.230 -24.770 56.000f QUASIPEAK
5 13.479 0.890 32.940 33.830 -26.170 60.000] QUASIPEAK
6 27.158 1.060 34.720 35.780 -24.220 60.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : QuieTek Shielding Room 3 Time : 2006/02/22 - 15:38

Limit : CISPR_B_00M_AV Margin : 0

EUT : DI-524 Probe : SR3_LISN(16A) - Line1

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11b

200

TO.0-|

G010 |

5000

Level {dBu¥im)

2000 -

100

400 |

2000

00—

0.is ey Ol 10.00 2000 3000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVv) (dB) (dBuVv)
1 0.193 0.151 24.970 25.121 -29.650 54.771 AVERAGE
2 0.581 0.210 20.570 20.780 -25.220 46.000 AVERAGE
3 0.871 0.227 27.150 27.377 -18.623 46.000 AVERAGE
4| * 1.261 0.250 30.130 30.380 -15.620 46.000 AVERAGE
5 13.479 0.890 32.230 33.120 -16.880 50.000 AVERAGE
6 27.158 1.060 32.770 33.830 -16.170 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : QuieTek Shielding Room 3 Time : 2006/02/22 - 15:48
Limit : CISPR_B_00M_QP Margin : 0
EUT : DI-524 Probe : SR3_LISN(16A) - Line2
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b
80.0-
T0.0-
B0.0-
= =00-
g 4000 ]
200-
10.0 -]
D'Uui.is 10.00 2000 3000

Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVv) (dB) (dBuVv)
11 0.582 0.210 38.460 38.670 -17.330 56.000f QUASIPEAK
2 0.872 0.228 34.280 34.508 -21.492 56.000f QUASIPEAK
3 1.262 0.250 32.560 32.810 -23.190 56.000f QUASIPEAK
4 2.717 0.350 29.280 29.630 -26.370 56.000f QUASIPEAK
5 13.478 0.820 33.300 34.120 -25.880 60.000] QUASIPEAK
6 27.158 0.860 34.040 34.900 -25.100 60.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : QuieTek Shielding Room 3 Time : 2006/02/22 - 15:48

Limit : CISPR_B_00M_AV Margin : 0

EUT : DI-524 Probe : SR3_LISN(16A) - Line2

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11b

200

TO.0-|

G010 |

5000

Level {dBu¥im)

2000 -

1

400 |

2000

00—

00—

.15 ey Ol 10.00 20000 20000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 0.582 0.210 23.150 23.360 -22.640 46.000 AVERAGE
2 0.872 0.228 31.550 31.778 -14.222 46.000 AVERAGE
3| * 1.262 0.250 31.840 32.090 -13.910 46.000 AVERAGE
4 2.717 0.350 27.390 27.740 -18.260 46.000 AVERAGE
5 13.478 0.820 32.660 33.480 -16.520 50.000 AVERAGE
6 27.158 0.860 32.180 33.040 -16.960 50.000 AVERAGE
Note:
1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : QuieTek Shielding Room 3

Time : 2006/02/22 - 17:26

Limit : CISPR_B_00M_QP

Margin : 0

EUT :

DI-524

Probe : SR3_LISN(16A) - Line1

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11g

200

TO.0-|

G010 |

5000

Level {dBu¥im)

2000 -

1

400 |

2000

00—

00—

.15 ey Ol 10.00 20000 20000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuv)
1 = 0.295 0.175 45.900 46.075 -15.782 61.857| QUASIPEAK
2 0.392 0.198 42.900 43.098 -15.988 59.086| QUASIPEAK
3 0.576 0.210 38.180 38.390 -17.610 56.000f QUASIPEAK
4 0.920 0.230 30.500 30.730 -25.270 56.000f QUASIPEAK
5 13.420 0.890 35.620 36.510 -23.490 60.000 QUASIPEAK
6 23.127 1.060 33.400 34.460 -25.540 60.000 QUASIPEAK
Note:
1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : QuieTek Shielding Room 3 Time : 2006/02/22 - 17:26

Limit : CISPR_B_00M_AV Margin : 0

EUT : DI-524 Probe : SR3_LISN(16A) - Line1
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g

200

TO.0-|

G010 |

5000

400 |

2000

Level {dBu¥im)

2000 -

| I I

0.is ey Ol 10.00 2000 3000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVv) (dB) (dBuVv)
1 0.295 0.175 16.890 17.065 -34.792 51.857 AVERAGE
2 0.392 0.198 14.440 14.638 -34.448 49.086 AVERAGE
3 0.576 0.210 11.110 11.320 -34.680 46.000 AVERAGE
4 0.920 0.230 7.230 7.460 -38.540 46.000 AVERAGE
5 * 13.420 0.890 34.540 35.430 -14.570 50.000 AVERAGE
6 23127 1.060 29.990 31.050 -18.950 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : QuieTek Shielding Room 3 Time : 2006/02/22 - 17:36

Limit : CISPR_B_00M_QP Margin : 0

EUT : DI-524 Probe : SR3_LISN(16A) - Line2
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g

200

TO.0-|

G010 |

5000

400 |

Level {dBu¥im)

2000

2000 -

100

00—

ey G 10,00 2000 2000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVv) (dB) (dBuVv)
1 0.291 0.174 46.580 46.754 -15.217 61.971| QUASIPEAK
2| = 0.451 0.200 42.160 42.360 -15.040 57.400) QUASIPEAK
3 0.599 0.210 38.720 38.930 -17.070 56.000f QUASIPEAK
4 0.806 0.220 33.860 34.080 -21.920 56.000f QUASIPEAK
5 13.420 0.820 36.380 37.200 -22.800 60.000] QUASIPEAK
6 23.126 0.900 32.960 33.860 -26.140 60.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Quielek

Report No :

Site : QuieTek Shielding Room 3 Time : 2006/02/22 - 17:36

Limit : CISPR_B_00M_AV Margin : 0

EUT : DI-524 Probe : SR3_LISN(16A) - Line2

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11g

200

TO.0-|

G010 |

5000

400 |

Level {dBu¥im)

2000

2000 -

100

-

00—

10.00 20000 20000

Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuVv) (dB) (dBuVv)
1 0.291 0.174 17.200 17.374 -34.597 51.971 AVERAGE
2 0.451 0.200 13.890 14.090 -33.310 47.400 AVERAGE
3 0.599 0.210 11.110 11.320 -34.680 46.000 AVERAGE
4 0.806 0.220 8.690 8.910 -37.090 46.000 AVERAGE
5 * 13.420 0.820 35.490 36.310 -13.690 50.000 AVERAGE
6 23.126 0.900 29.470 30.370 -19.630 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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2.7. Test Photo

Test Mode : Mode 1: Transmit
Description :  Front View of Conducted Emission Test Setup

Test Mode : Mode 1: Transmit
Description :  Back View of Conducted Emission Test Setup
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3. Peak Power Output
3.1. Test Equipment

The following test equipment are used during the test:

ltem Equipment Manufacturer [Model No. / Serial No.  |Last Cal.

1 Power Meter Agilent E4416A/ GB41291630 |May, 2006
2 Power Sensor Agilent E9323A/US40411166  (Apr., 2005
3 No.1 OATS Sep., 2005

Note: All equipment upon which need to calibrated are with calibration period of 1 year.

3.2 Test Setup

Power Meter Power Sensor

= .| EUT

Non-Conducted
Table

= (round Reference Plang ==

3.3. Limits

The maximum peak power shall be less 1 Watt.

3.4. Test Specification
According to FCC CFR Title 47 Part 15 Subpart C Section 15.247:2005
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3.5. Test Result

Product Wireless Broadband Router

Test Item Peak Power Output

Test Mode Mode 1: Transmit

Date of Test 2006/03/01 Test Site No.1 OATS

IEEE 802.11b

Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
2412 23.51 1Watt= 30 dBm Pass
6 2437 22.51 1Watt= 30 dBm Pass

11 2462 22.63 1Watt= 30 dBm Pass

Channel 1 Channel 6

Marker 1 [T1] RBW 1 MHz RF Att 40 dB Marker 1 [T1] RBW 1 MHz RF Att 40 dB
®Re[ vl 13.82 dBm VBW 1 MHz ®Ref Lvl 12.77 dBm VBW 1 MHz
30 dBm 2.41200000 GHz SWT 500 ms Unit dBm 30 dBm 2.43700000 GHz SWT 500 ms Unit dBm
Yifrry 13.82 denl g Vai|rril 1477 dbrl gy
2.41200000 GHz| 2.43704000 GHz|
CH[PWR 23.51 dem| CH [PWR 24.51 dBi

CH [BW 20.00000000 MHz|

/_4 CH [BW 40.00000000 MiHz Lv\\
M\\ . 3

N1 0 N1
1veen \ 1 1vaen \ o

Y : AN

) \W‘w A A S s At Tt Lkt A ae
” a
o o
60 o
o clo
co clo
70 -7
Center 2.412 GHz 10 MHz/ Span 100 MHz Center 2.437 GHz 10 MHz/ Span 100 MHz
Date: 1.MAR.2006 17:21:03 Date: 1.MAR.2006 17:22:14
Marker 1 [T1] REBW 1 MHz RF Att 40 dB
Ref Lvl 12.93 dBm VBW 1 MHz
30 dBm 2.46200000 GHz SWT 500 ms unit dBm
Vilr1) 12.93 dbrf gy
2.46200000 GHz|
CH[PWR 22.63 denj
CH |BW 20.00000000 MHZ|

N1
1VIEW \ M

Center 2.462 GHz 10 MHz/ Span 100 MHz

Date: 1.MAR.2006 17:23:14
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062H034-RF-US-P05V01

Product

Wireless Broadband Router

Test Iltem

Peak Power Output

Test Mode

Mode 1: Transmit

Date of Test

2006/03/01

Test Site

No.1 OATS

IEEE 802.11g

Channel No.

Frequency
(MHz)

Measure Level
(dBm)

Limit
(dBm)

Result

2412

21.74

1Watt= 30 dBm

Pass

2437

20.88

1Watt= 30 dBm

Pass

2462

21.06

1Watt= 30 dBm

Pass

Channel 1

Channel 6

Marker 1 [T1] RBW 1 MHz RF Att 40 dB Marker 1 [T1] RBW 1 MHz RF Att 40 dB
Ref Lvl 9.99 dBm VBW 1 MHz Ref Lvl 8.55 dBm VBW 1 MHz
30 dBm 2.41200000 GHz SWT 500 ms Unit dBm 30 dBm 2.43700000 GHz SWT 500 ms Unit dBm
VY1 r1) q-99 derl g Vi [T1] -55 dbnf gy
2.41200000 GHz| 2.4370q000 Gz]
? THPWR 7172 den| CH|PWR 7055 db
CH |BW 20.00000000 MHz| CH |BW 20.00000000 MHZ|
1
19 / AP \,\ 1 /\/vvid/v\/\
IN1 E INL
1VIEW 1iMA 1VIEW 1iMA
-10) 1

M‘«uu

Center 2.412 GHz 10 MHz/ Span 100 MHz Center 2.437 GHz 10 MHzZ/ Span 100 MHz

Date: 1.MAR.2006 17:16:04 Date: 1.MAR.2006 17:14:34

Channel 11

Marker 1 [T1) RBW 1 MHz  RF Att 40 dB
®Ref vl 9.15 dBm vBW 1 MHz
30 dBm 2.46200000 GHz SWT 500 ms Unit aBm
Vi (r1) q-15 aenf gy
2.46200000 GHz|
29 CH | PWR 21.06 dB
cH BW 20.00000000 MHz

1

10]
f INL
1VIEW iMa

Mt

10 MHzZ/ Span 100 MHz

Date: 1.MAR.2006 17:13:05
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4. Radiated Emission
4.1. Test Equipment
The following test equipment are used during the test:

ltem Equipment Manufacturer |Model No. / Serial No. |Last Cal.

1 X Test Receiver R&S ESCS 30/825442/017 {Jan., 2006

2 X |Spectrum Analyzer |Advantest R3261C / 81720266 |N/A

3 X |Pre-Amplifier HP 8447D / 2944A09276 [N/A

4 X  |Bilog Antenna Chase CBL6112B / 2455 Sep., 2005

5 X |Spectrum Analyzer |R& S FSP40 / 100005 Aug., 2005

6 X |Pre-Amplifier HP 8449B / 3008A01123 |Feb., 2006

7 X Horn Antenna Schwarzbeck |BBHA 9120D / Jul., 2005
BBHA9120D312

8 No.1 OATS Sep., 2005

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.
2. Mark “X” test instruments are used to measure the final test results.
4.2, Test Setup
Under 1GHz Test Setup:

FRP Dome T uuuuuuuuuuuuuuuu
e do (Antenna Tower)
Antennna
Eacl REUT L AV L
[ ] ! I A _|
Soem ¢ 3m/1o0m » i__;
(Turntable) = " o

‘==p  GroundPlane Sanl—

Test Receiver “H ol Bontrolle

Above 1GHz Test Setup:

............. -
FRP Dome T ""
Tmtogm | (Antenna Tower)
l Antennna
EUT
[ae | g o
T [ ] ! D=1|
8oem M————t— 3m ¥ B

(Turntable) -

== GroundPlane T Pre-Amplifier

Spectrum Analyzer| == f [ | |Controlleds—
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4.3.

4.4.

4.5.

Limits
Emissions radiated outside of the specified frequency bands, except for harmonics, shall be

attenuated by at least 20dB below the level of the fundamental or to the general radiated
emission limits in paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits
Frequency
uV/m dBuV/m
MHz
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Remarks : 1. RF Voltage (dBuV) = 20 log RF Voltage (uV)
2. In the Above Table, the tighter limit applies at the band edges.
3. Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the device or system.

Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can move up and down between 1 meter and 4 meters to find out the maximum
emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated according to
ANSI C63.4:2003 on radiated measurement.

On any frequency or frequencies below or equal to 1000 MHz, the limits shown are based on
measuring equipment employing a quasi-peak detector function and on any frequency or
frequencies above 1000 MHz the radiated limits shown are based upon the use of
measurement instrumentation employing an average detector function. When average
radiated emission measurement are included emission measurement below 1000 MHz, there
also is a limit on the radio frequency emissions, as measured using instrumentation with a
peak detector function, corresponding to 20 dB above the maximum permitted average limit.
The bandwidth below 1GHz setting on the field strength meter is 120 kHz and above 1GHz is
1MHz.

Test Specification

According to FCC CFR Title 47 Part 15 Subpart C Section 15.209:2005
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4.6. Test Result

Site : No.1 OATS Time : 2006/03/02 - 20:21
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2412MHz
800 -
70.0-
60.0 -
S00-
) —,—1
= 400-
=
& 300-
200-
10.0 -
D'07I 1 1 1 1 1 1 1 1
20.00 100.00 200.00 200.00 400.00 S00.00 600.00 700.00 800.00 Q00.00 1000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)

1 105.660 -3.469 41.119 37.650| -5.850| 43.500 QUASIPEAK 0.000 0.000
2 274.440 -5.216 42.406 37.190| -8.810| 46.000| QUASIPEAK 0.000 0.000
3 375.320 -5.419 44179 38.760| -7.240| 46.000 QUASIPEAK 0.000 0.000
4| = 580.960 1.200 40.213 41.413| -4.587| 46.000f QUASIPEAK 0.000 0.000
5 800.180 3.461 35.079 38.540| -7.460| 46.000 QUASIPEAK 0.000 0.000
6| * 901.060 4.516 37.164 41.680| -4.320| 46.000] QUASIPEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

2. "*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/02/27 - 17:46
Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6
EUT : DI-524 Probe : RF_1G-18G(2005-3) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2412MHz
B00-
700-
00—
e
g 400-
200-
100-
“00600  zo0b00  moboo  4ooboo sooboo  eoodo  7ombon  ooobon 90000 1000000 1100000 1200000 13000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4824.300 2774 40.880 43.653| -30.347| 74.000 PEAK 0.000 0.000
2| = 7239.100 8.004 39.480 47.484| -26.516| 74.000 PEAK 0.000 0.000
3 9639.900 11.520 35.330 46.850| -27.150| 74.000 PEAK 0.000 0.000
4 12047.900 12.396 32.580 44.976| -29.024| 74.000 PEAK 0.000 0.000
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/03/02 - 20:24
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2412MHz
800 -
70.0-
60.0 -
S00-
g || 4
é 400 -
E 300
200-
10.0 -
D'07I 1 1 1 1 1 1 1 1 1
20.00 100.00 200.00 200.00 400.00 S00.00 600.00 700.00 800.00 Q00.00 1000.00
Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 = 37.760 -3.308 40.098 36.790| -3.210| 40.000{ QUASIPEAK 0.000 0.000
2 299.660 -8.268 43.758 35.490| -10.510| 46.000 QUASIPEAK 0.000 0.000
3 375.320 -0.789 41.319 40.530| -5.470| 46.000f QUASIPEAK 0.000 0.000
4 499.480 -0.324 38.864 38.540| -7.460| 46.000 QUASIPEAK 0.000 0.000
5 676.020 1.300 39.970 41.270| -4.730| 46.000f QUASIPEAK 0.000 0.000
6 800.180 2.971 31.919 34.890| -11.110| 46.000{ QUASIPEAK 0.000 0.000
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

2. "*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor
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Site : No.1 OATS

Time : 2006/02/27 - 17:51

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

EUT : DI-524

Probe : RF_1G-18G(2005-3) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11b 2412MHz

2010

700 -]

&0.0 |

500

400 |

Level {dBu¥im)

2000

2000

100

00—

100000 200000 200000 400000 500000

700000 800000 900000  10000.00

Frequency (MHz)

£000.00

11000.00

12000.00

13000.00

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4824.100 1.021 41.470 42.491| -31.509| 74.000] QUASIPEAK 0.000 0.000
2| = 7234.500 7.970 42.590 50.560| -23.440| 74.000f QUASIPEAK 0.000 0.000
3 9639.900 13.520 35.260 48.780| -25.220| 74.000 QUASIPEAK 0.000 0.000
4 12047.900 15.436 33.950 49.386| -24.614| 74.000 QUASIPEAK 0.000 0.000
Note:

1.

measurements as necessary.
"*" means this data is the worst emi
Measurement Level = Reading Level

ssion level.

+ Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
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Site : No.1 OATS Time : 2006/03/02 - 20:28
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2437MHz
800 -
70.0-
60.0 -
S00-
) —,—1
= 400-
=
& 300-
200-
10.0 -
D'07I 1 1 1 1 1 1 1 1
20.00 100.00 200.00 200.00 400.00 S00.00 600.00 700.00 800.00 Q00.00 1000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)

1 105.685 -3.472 41.025 37.553| -5.947| 43.500{ QUASIPEAK 0.000 0.000
2 274.563 -5.217 42.331 37.114| -8.886| 46.000] QUASIPEAK 0.000 0.000
3 375.864 -5.387 38.248 32.862| -13.138| 46.000 QUASIPEAK 0.000 0.000
4| = 580.960 1.200 40.534 41.734| -4.266| 46.000f QUASIPEAK 0.000 0.000
5 800.176 3.461 35.068 38.529| -7.471| 46.000f QUASIPEAK 0.000 0.000
6 901.024 4.517 37.188 41.705| -4.295| 46.000 QUASIPEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

2. "*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor
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Site : No.1 OATS Time : 2006/02/27 - 18:01
Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6
EUT : DI-524 Probe : RF_1G-18G(2005-3) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2437MHz
B00-
700-
00—
e
g 400-
200-
100-
“00600  z00b00  moboo  4ooboo sooboo  eoodon  7ombon  ooobon o000 1000000 1100000 1200000 13000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4874.100 3.004 40.060 43.065| -30.935| 74.000 QUASIPEAK 0.000 0.000
2| = 7315.600 8.589 38.350 46.939| -27.061| 74.000 QUASIPEAK 0.000 0.000
3 9754.000 11.611 34.620 46.232| -27.768| 74.000 QUASIPEAK 0.000 0.000
4/ *|  12194.000 17.255 32.900 50.154| -23.846| 74.000 QUASIPEAK 0.000 0.000
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/03/02 - 20:30
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2437MHz
B00-
700-
00—
e
200-
100-
500 1000 200,00 300,00 400.00 500.00 600,00 700.00 800,00 000,00 1000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 = 37.752 -3.311 40.085 36.774| -3.226| 40.000f QUASIPEAK 0.000 0.000
2 299.684 -8.264 43.771 35.507| -10.493| 46.000 QUASIPEAK 0.000 0.000
3 375.386 -0.787 41.556 40.770| -5.230| 46.000] QUASIPEAK 0.000 0.000
4 499.301 -0.342 38.637 38.295| -7.705| 46.000 QUASIPEAK 0.000 0.000
5 676.034 1.300 39.764 41.064| -4.936| 46.000f QUASIPEAK 0.000 0.000
6 800.223 2.968 31.687 34.655| -11.345| 46.000f QUASIPEAK 0.000 0.000
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

2. "*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor
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Site : No.1 OATS

Time : 2006/02/27 - 18:05

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

EUT : DI-524

Probe : RF_1G-18G(2005-3) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11b 2437MHz

2010

700 -]

&0.0 |

500

]
é 40.0-
200-
10.0 -]
0o-t ; ; ; ; . . . ; ; ; ; ]
1000.00 2000.00 Z000.00 4000.00 5000.00 600000 qu;ﬂfcﬂ};ﬂgde) 200000 Q000,00 10000.00 11000.00 12000.00 12000.00
Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4874.000 1.351 41.480 42.831| -31.169| 74.000 PEAK 0.000 0.000
2| = 7308.800 8.531 43.160 51.691| -22.309| 74.000 PEAK 0.000 0.000
3 9753.800 13.610 34.900 48.511| -25.489| 74.000 PEAK 0.000 0.000
4 12193.800 17.870 32.830 50.700| -23.300| 74.000 PEAK 0.000 0.000
Note:

1.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/03/02 - 20:33
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2462MHz
800 -
70.0-
60.0 -
S00-
) —,—1
= 400-
=
& 300-
200-
10.0 -
D'07I 1 1 1 1 1 1 1 1
20.00 100.00 200.00 200.00 400.00 S00.00 600.00 700.00 800.00 Q00.00 1000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)

1 105.684 -3.472 41.021 37.549| -5.951| 43.500 QUASIPEAK 0.000 0.000
2 274.425 -5.216 42.310 37.094| -8.906| 46.000f QUASIPEAK 0.000 0.000
3 375.274 -5.421 44.013 38.592| -7.408| 46.000 QUASIPEAK 0.000 0.000
4| = 580.885 1.219 40.020 41.238| -4.762| 46.000f QUASIPEAK 0.000 0.000
5 800.124 3.463 35.070 38.533| -7.467| 46.000 QUASIPEAK 0.000 0.000
6| * 901.023 4.517 37.010 41.527| -4.473| 46.000 QUASIPEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Site : No.1 OATS Time : 2006/02/28 - 15:32

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT : DI-524 Probe : RF_1G-18G(2005-3) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2462MHz

2010

700 -]

&0.0 |

500

400 |

Level {dBu¥im)

2000

2000

100

00—

100000 200000 300000 400000 500000 600000 700000 800000 900000 1000000 1100000 1200000 13000.00
Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos

(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4924.180 3.218 36.760 39.979| -34.021| 74.000 PEAK 0.000 0.000
2 7386.100 9.131 37.510 46.641| -27.359| 74.000 PEAK 0.000 0.000
3| 9848.300 12.060 34.820 46.881| -27.119| 74.000 PEAK 0.000 0.000
4 12310.200 4.153 34.070 38.223| -35.777| 74.000 PEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
"*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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QU lelek Report No : 062H034-RF-US-P05V01

Site : No.1 OATS Time : 2006/03/02 - 20:35
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2462MHz
800 -
70.0-
60.0 -
S00-
g || 4
é 400 -
E 300
200-
10.0 -
D'07I 1 1 1 1 1 1 1 1 1
20.00 100.00 200.00 200.00 400.00 S00.00 600.00 700.00 800.00 Q00.00 1000.00
Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 = 37.852 -3.276 40.022 36.747| -3.253| 40.000 QUASIPEAK 0.000 0.000
2 299.740 -8.253 43.711 35.457| -10.543| 46.000 QUASIPEAK 0.000 0.000
3 375.241 -0.795 41.213 40.418| -5.582| 46.000f QUASIPEAK 0.000 0.000
4 499.467 -0.325 38.542 38.217| -7.783| 46.000f QUASIPEAK 0.000 0.000
5 676.015 1.300 39.644 40.944| -5.056| 46.000f QUASIPEAK 0.000 0.000
6 800.176 2.971 31.856 34.827| -11.173| 46.000f QUASIPEAK 0.000 0.000
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor
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Site : No.1 OATS Time : 2006/02/28 - 15:36
Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6
EUT : DI-524 Probe : RF_1G-18G(2005-3) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11b 2462MHz
B00-
700-
00—
e
g 400-
200-
100-
00600 zm0b00  moboo  4ooboo sooboo  eoodon  7ombon  ooobon o000 1000000 1100000 1200000 13000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos

(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4924.700 1.676 38.510 40.185| -33.815| 74.000 PEAK 0.000 0.000
2 7386.100 9.131 38.680 47.811| -26.189| 74.000 PEAK 0.000 0.000
3| 9848.010 13.578 34.830 48.408| -25.592| 74.000 PEAK 0.000 0.000
4/ *|  12310.400 15.708 33.830 49.538| -24.462| 74.000 PEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
"*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Page: 39 of 76 Version:1.0



Quielek

Report No :

062H034-RF-US-P05V01

Site : No.1 OATS

Time : 2006/03/02 - 20:37

Limit : FCC_CLASS_B_03M_QP

Margin : 6

EUT : DI-524

Probe : RF_30-1G(2005) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11g 2412MHz

2010

700 -]

&0.0 |

500

% 300-
200-
10.0 -]
0o-t i ; ; i ; i ; |
2000 100.00 200.00 200.00 400.00 Fmiig]iﬂy adtis) 600.00 F00.00 200.00 Qno.0o 1000.00
Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 105.554 -3.458 41.123 37.665| -5.835| 43.500 QUASIPEAK 0.000 0.000
2 274125 -5.214 42.243 37.029| -8.971| 46.000f QUASIPEAK 0.000 0.000
3 375.384 -5.415 44.465 39.050| -6.950| 46.000 QUASIPEAK 0.000 0.000
4| = 580.220 1.378 40.168 41.546| -4.454| 46.000 QUASIPEAK 0.000 0.000
5 800.168 3.460 35.152 38.613| -7.387| 46.000 QUASIPEAK 0.000 0.000
6| * 901.087 4.515 37.155 41.671| -4.329| 46.000 QUASIPEAK 0.000 0.000
Note:
1.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No :

062H034-RF-US-P05V01

Site : No.1 OATS

Time : 2006/02/27 - 18:42

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

EUT : DI-524

Probe : RF_1G-18G(2005-3) - HORIZONTAL

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11g 2412MHz

2010

700 -]

&0.0 |

500
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é 4000 ]
200-
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1000.00 2000.00 Z000.00 4000.00 5000.00 600000 qu;ﬂfcﬂ};ﬂgde) 200000 Q000,00 10000.00 11000.00 12000.00 12000.00
Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4808.600 2.700 36.990 39.691| -34.309| 74.000 PEAK 0.000 0.000
2 7212.600 7.808 35.940 43.748| -30.252| 74.000 PEAK 0.000 0.000
3| 9616.600 11.499 34.350 45.849| -28.151| 74.000 PEAK 0.000 0.000
4 12020.600 9.976 32.790 42.766| -31.234| 74.000 PEAK 0.000 0.000
Note:

1.

measurements as necessary.
"*" means this data is the worst emi
Measurement Level = Reading Level

ssion level.

+ Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
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QU lelek Report No : 062H034-RF-US-P05V01

Site : No.1 OATS Time : 2006/03/02 - 20:39
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g 2412MHz
B00-
700-
00—
e
200-
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500 1000 200,00 300,00 400.00 500.00 600,00 700.00 800,00 000,00 1000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 = 37.746 -3.313 39.976 36.663| -3.337| 40.000 QUASIPEAK 0.000 0.000
2 299.348 -8.313 43.660 35.346| -10.654| 46.000 QUASIPEAK 0.000 0.000
3 375.386 -0.787 41.052 40.266| -5.734| 46.000f QUASIPEAK 0.000 0.000
4 499.312 -0.341 38.613 38.272| -7.728| 46.000f QUASIPEAK 0.000 0.000
5 676.068 1.300 39.851 41.151| -4.849| 46.000f QUASIPEAK 0.000 0.000
6 800.182 2.971 31.852 34.822| -11.178| 46.000f QUASIPEAK 0.000 0.000
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/02/27 - 18:47

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT : DI-524 Probe : RF_1G-18G(2005-3) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g 2412MHz
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100000 200000 300000 400000 500000 600000 700000 800000 900000 1000000 1100000 1200000 13000.00
Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos

(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4808.000 0.918 38.450 39.368| -34.632| 74.000 PEAK 0.000 0.000
2 7216.000 7.809 35.870 43.679| -30.321| 74.000 PEAK 0.000 0.000
3| 9624.000 13.504 34.960 48.463| -25.537| 74.000 PEAK 0.000 0.000
4 12032.000 15.163 33.160 48.323| -25.677| 74.000 PEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
"*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/03/03 - 15:20
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g 2437MHz
80.0-
T0.0-
B0.0-
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2000 100.00 200.00 200.00 400.00 500.00 600.00 F00.00 200.00 Qno.0o 1000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)

1 105.645 -3.467 41.123 37.656| -5.844| 43.500| QUASIPEAK 0.000 0.000
2 274.258 -5.215 42.356 37.141| -8.859| 46.000 QUASIPEAK 0.000 0.000
3 375.316 -5.419 44.188 38.769| -7.231| 46.000 QUASIPEAK 0.000 0.000
4| * 580.942 1.204 40.228 41.433| -4.567| 46.000f QUASIPEAK 0.000 0.000
5 800.175 3.461 35.088 38.549| -7.451| 46.000 QUASIPEAK 0.000 0.000
6| * 901.052 4.516 37177 41.693| -4.307| 46.000 QUASIPEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/02/27 - 18:51

Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6

EUT : DI-524 Probe : RF_1G-18G(2005-3) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g 2437MHz
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Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos

(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4880.000 3.032 36.470 39.502| -34.498| 74.000 PEAK 0.000 0.000
2 7320.000 8.627 34.680 43.307| -30.693| 74.000 PEAK 0.000 0.000
3 * 9760.000 11.617 34.500 46.116| -27.884| 74.000 PEAK 0.000 0.000
4 *|  12200.000 17.102 32.600 49.702| -24.298| 74.000 PEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
"*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/03/03 - 15:22
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g 2437MHz
B00-
700-
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e
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500 1000 200,00 300,00 400.00 500.00 600,00 700.00 800,00 000,00 1000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 = 37.774 -3.302 40.072 36.769| -3.231| 40.000 QUASIPEAK 0.000 0.000
2 299.653 -8.269 43.762 35.493| -10.507| 46.000 QUASIPEAK 0.000 0.000
3 375.385 -0.787 41.322 40.536| -5.464| 46.000f QUASIPEAK 0.000 0.000
4 499.426 -0.330 38.852 38.523| -7.477| 46.000f QUASIPEAK 0.000 0.000
5 676.022 1.300 39.929 41.229| -4.771| 46.000 QUASIPEAK 0.000 0.000
6 800.164 2.971 31.875 34.846| -11.154| 46.000f QUASIPEAK 0.000 0.000
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No :

062H034-RF-US-P05V01

Site : No.1 OATS

Time : 2006/02/27 - 18:53

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

EUT : DI-524

Probe : RF_1G-18G(2005-3) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11g 2437MHz
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1000.00 2000.00 Z000.00 4000.00 5000.00 600000 qu;ﬂfcﬂ};ﬂgde) 200000 Q000,00 10000.00 11000.00 12000.00 12000.00
Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4880.000 1.389 36.400 37.789| -36.211| 74.000 PEAK 0.000 0.000
2 7320.000 8.627 35.960 44.587| -29.413| 74.000 PEAK 0.000 0.000
3 * 9760.000 13.617 34.240 47.856| -26.144| 74.000 PEAK 0.000 0.000
4 *|  12200.000 17.928 34.410 52.338| -21.662| 74.000 PEAK 0.000 0.000
Note:

1.

measurements as necessary.

"*" means this data is the worst emi

Measurement Level = Reading Level

ssion level.
+ Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average

Page: 47 of 76

Version:1.0




L ]
QU lelek Report No : 062H034-RF-US-P05V01

Site : No.1 OATS Time : 2006/03/03 - 15:24
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g 2462MHz
80.0-
T0.0-
B0.0-
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Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)

1 105.654 -3.468 41.102 37.634| -5.866| 43.500 QUASIPEAK 0.000 0.000
2 274.561 -5.217 42.398 37.181| -8.819| 46.000 QUASIPEAK 0.000 0.000
3 375.318 -5.419 44.185 38.766| -7.234| 46.000 QUASIPEAK 0.000 0.000
4| * 580.922 1.210 40.255 41.465| -4.535| 46.000f QUASIPEAK 0.000 0.000
5 800.185 3.461 35.087 38.547| -7.453| 46.000 QUASIPEAK 0.000 0.000
6| * 901.038 4.517 37.184 41.701| -4.299| 46.000 QUASIPEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/02/28 - 15:25
Limit : FCC_SpartC_15.247_H_03M_PK Margin : 6
EUT : DI-524 Probe : RF_1G-18G(2005-3) - HORIZONTAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g 2462MHz
B00-
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00600 zm0b00  moboo  4ooboo sooboo  eoodon  7ombon  ooobon o000 1000000 1100000 1200000 13000.00

Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos

(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4924.400 3.219 36.300 39.520| -34.480| 74.000 PEAK 0.000 0.000
2 7386.200 9.132 38.430 47.562| -26.438| 74.000 PEAK 0.000 0.000
3| 9848.200 12.060 35.890 47.950| -26.050| 74.000 PEAK 0.000 0.000
4 12310.200 4.153 34.700 38.853| -35.147| 74.000 PEAK 0.000 0.000

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.
"*" means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
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Site : No.1 OATS Time : 2006/03/03 - 15:25
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : DI-524 Probe : RF_30-1G(2005) - VERTICAL
Power : AC 120V/60Hz Note : Mode 1:Transmit 802.11g 2462MHz
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Frequency (MHz)

Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 = 37.754 -3.310 40.086 36.776| -3.224| 40.000f QUASIPEAK 0.000 0.000
2 299.654 -8.269 43.766 35.497| -10.503| 46.000 QUASIPEAK 0.000 0.000
3 375.318 -0.789 41.124 40.335| -5.665| 46.000f QUASIPEAK 0.000 0.000
4 499.477 -0.324 38.705 38.381| -7.619| 46.000 QUASIPEAK 0.000 0.000
5 676.031 1.300 39.685 40.985| -5.015| 46.000f QUASIPEAK 0.000 0.000
6 800.176 2.971 31.776 34.747| -11.253| 46.000{ QUASIPEAK 0.000 0.000
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
measurements as necessary.

"*" means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No :

062H034-RF-US-P05V01

Site : No.1 OATS

Time : 2006/02/28 - 15:28

Limit : FCC_SpartC_15.247_H_03M_PK

Margin : 6

EUT : DI-524

Probe : RF_1G-18G(2005-3) - VERTICAL

Power : AC 120V/60Hz

Note : Mode 1:Transmit 802.11g 2462MHz
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1000.00 2000.00 Z000.00 4000.00 5000.00 600000 qu;ﬂfcﬂ};ﬂgde) 200000 Q000,00 10000.00 11000.00 12000.00 12000.00
Frequency | Correct Factor | Reading Level | Measure Level | Margin | Limit Detector Type | AntPos | Table Pos
(MHz) (dB) (dBuV) (dBuV/m) (dB) |(dBuV/m) (cm) (deg)
1 4924.010 1.671 36.770 38.441| -35.559| 74.000 PEAK 0.000 0.000
2 7385.700 9.129 38.590 47.718| -26.282| 74.000 PEAK 0.000 0.000
3| 9847.900 13.578 34.610 48.188| -25.812| 74.000 PEAK 0.000 0.000
4/ *|  12310.210 15.712 33.580 49.292| -24.708| 74.000 PEAK 0.000 0.000
Note:

1.

measurements as necessary.
"*" means this data is the worst emi
Measurement Level = Reading Level

ssion level.

+ Correct Factor.

All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or average
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4.7. Test Photo

Test Mode : Mode 1: Transmit
Description :  Front View of Radiated Emission Test Setup
v RN ] A |

Test Mode : Mode 1: Transmit
Description :  Back View of Radiated Emission Test Setup
| | : > 1
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Test Mode : Mode 1: Transmit
Description :  Front View of Radiated Emission Test Setup (Horn)
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Report No :

062H034-RF-US-P05V01

5.2.

Band Edge

Test Equipment

The following test equipment are used during the test:

RF Conducted Measurement:

ltem |Equipment Manufacturer |Model No. / Serial No. |Last Cal.

1 Spectrum Analyzer R&S FSP /100561 Mar., 2006

2 No.1 OATS Sep., 2005

RF Radiated Measurement:

Item Equipment Manufacturer |Model No. / Serial No. |Last Cal.

1 X  |Spectrum Analyzer |[R& S FSP40 / 100005 Aug., 2005

2 X |Pre-Amplifier HP 8449B / 3008A01123 |Feb., 2006

3 Loop Antenna R&S HFH2-Z2 / 833799/004 |Sep., 2005

4 BiconiLog Antenna  |Schwarzbeck |VULB 9166 / 1061 Sep., 2005

5 Bilog Antenna Chase CBL6112B / 2455 Sep., 2005

6 X Horn Antenna Schwarzbeck |BBHA 9120D / Sep., 2005

BBHA9120D312

7 No.1 OATS Sep., 2005

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.
2. Mark “X” test instruments are used to measure the final test results.

Test Setup

RF Conducted Measurement:

Spectrum Analyzer

;!__“
|

[

o0=

EUT

Non-Conducted
Table

= (round Reference Plang ==
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5.3.

5.4.

5.5.

RF Radiated Measurement:

FRP Dome T TS |
- (Antenna Tower)
l Antennna
|
EUT AL
[ae | i I
L 1 : D: i
8oem Mot gm = :
(Turntable) v g i
== GroundPlane = O Pre-Amplifier
Spectrum Analyzer| +} oo |C_ontrol|e|
1

Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. The EUT was positioned such that the distance from antenna to the EUT was 3
meters.

The antenna can move up and down between 1 meter and 4 meters to find out the
maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order
to find the maximum emission, all of the interface cables must be manipulated according
to ANSI C63.4:2003 on radiated measurement.

The bandwidth below 1GHz setting on the field strength meter is 120 kHz, above 1GHz are 1
MHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2005
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5.6. Test Result
Product Wireless Broadband Router
Test Item Band Edge
Test Mode Mode 1: Transmit
Date of Test 2006/03/04 ‘Test Site No.1 OATS
RF Radiated Measurement: (Peak Detector)
IEEE 802.11b
Reading Probe Cable Emission o
Frequency PreAMP Limit
Channel No. Level Factor Loss Level Result
(MHz) (dB) (dBuV/m)
(dBuV) (dB/m) (dB) (dBuV/m)
1(Horizontal) | 2387.440 | 26.460 24 467 3.920 00.00 54.847 74 Pass
1(Vertical) 2386.880 | 29.110 22.865 3.920 00.00 55.895 74 Pass
Horizontal Vertical
. o
‘1”:‘; Marker 3 [T1>, y Mi;j\z/\;\[T{. .
Il 4 I
7:“..‘3 N woh .; /AJ \/‘\\g\,l*,,\ M-I mwwwi"// \“A"

Note: The average measurement was not performed when the peak measured data under the
limit of average detection. If the readings given are average, peak measurement should
also be supplied.
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Product Wireless Broadband Router
Test Item Band Edge
Test Mode Mode 1: Transmit
Date of Test 2006/03/04 ‘Test Site No.1 OATS
RF Radiated Measurement: (Average Detector)
IEEE 802.11b
Reading Probe Cable Emission o
Frequency PreAMP Limit
Channel No. Level Factor Loss Level Result
(MHz) (dB) (dBuV/m)
(dBuV) (dB/m) (dB) (dBuV/m)
1(Horizontal) | 2387.440 | 14.040 26.467 3.920 00.00 42.427 54 Pass
1(Vertical) 2386.880 | 18.190 22.865 3.920 00.00 44975 54 Pass
Horizontal Vertical

T8[9 dBnv
{Jfﬁ_.'\zl\a’/“’/ 00 GHz 238881000 GHz

AL -0 R
L |

L. 4

N

g

tart 2.3 GHz 14.15 MHz/ Stop 2.4415 GHz tart 2.3 GHz 14.15 MHz/ Stop 2.4415 GHz

Date: 4.MAR.2006 11:14:26 Date: 4.MAR.2006 11:08:26

Note: The average measurement was not performed when the peak measured data under the
limit of average detection. If the readings given are average, peak measurement should
also be supplied.
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Product Wireless Broadband Router

Test Item Band Edge

Test Mode Mode 1: Transmit

Date of Test 2006/03/04 ‘Test Site No.1 OATS

RF Radiated Measurement: (Peak Detector)

IEEE 802.11b

Reading Probe Cable Emission o
Frequency PreAMP Limit
Channel No. Level Factor Loss Level Result
(MHz) (dB) (dBuV/m)
(dBuV) (dB/m) (dB) (dBuV/m)
11(Horizontal) | 2489.000 25.890 24.734 3.997 00.00 54.620 74 Pass
11(Vertical) 2485.800 26.490 23.126 3.993 00.00 53.609 74 Pass
Horizontal Vertical
&® ) . T e 2 dn &® 7 v e am
rarkex 2 V;jl 6 dBpv. Haier ® [;i pg dBuVH
2483500000 GHz 2.483500p00 cuz |EM
‘lui Mazk5f f [Tl. - . /vé\‘ \ Marker 1 [fw. .
».:MWM»/ \0\»3‘«14 Wl [WP el M W s

.MAR.2006 11:36:5

Span 80 MHz

Note: The average measurement was not performed when the peak measured data under the
limit of average detection. If the readings given are average, peak measurement should
also be supplied.
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Product Wireless Broadband Router
Test Item Band Edge
Test Mode Mode 1: Transmit
Date of Test 2006/03/04 ‘Test Site No.1 OATS
RF Radiated Measurement: (Average Detector)
IEEE 802.11b
Reading Probe Cable Emission o
Frequency PreAMP Limit
Channel No. Level Factor Loss Level Result
(MHz) (dB) (dBuV/m)
(dBuV) (dB/m) (dB) (dBuV/m)
11(Horizontal) | 2489.000 | 13.700 24.734 3.997 00.00 42.430 54 Pass
11(Vertical) 2485.800 | 15.150 23.126 3.993 00.00 42.269 54 Pass
Horizontal Vertical
T b L
Harher® [ii 0 dBpvV /‘-\ Harher® [ii 5 dBpvV
’/x\‘ \ 2.489000p00 GHz 2.485800p00 GHz
B : 5 i J \oi 2

Note: The average measurement was not performed when the peak measured data under the

limit of average detection. If the readings given are average, peak measurement should
also be supplied.
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Product Wireless Broadband Router
Test Item Band Edge
Test Mode Mode 1: Transmit
Date of Test 2006/03/04 ‘Test Site No.1 OATS
RF Radiated Measurement: (Peak Detector)
IEEE 802.11¢g

Reading Probe Cable Emission o
Frequency PreAMP Limit
Channel No. Level Factor Loss Level Result
(MHz) (dB) (dBuV/m)
(dBuV) (dB/m) (dB) (dBuV/m)
1(Horizontal) | 2389.840 26.040 24 475 3.920 00.00 54.435 74 Pass
1(Vertical) 2389.250 33.520 22.873 3.920 00.00 60.313 74 Pass
Horizontal Vertical

® ) g ® ) g
it

Ly \N‘\ r f/J \/\4

MWM Ao PV Jy Mt M:.w;\mwk,‘- A A »w’“/ \1\/\!4(\,

Note: The average measurement was not performed when the peak measured data under the

limit of average detection. If the readings given are average, peak measurement should

also be supplied.
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Product Wireless Broadband Router
Test Item Band Edge
Test Mode Mode 1: Transmit
Date of Test 22006/03/04 ‘Test Site No.1 OATS
RF Radiated Measurement: (Average Detector)
IEEE 802.11¢g
Reading Probe Cable Emission o
Frequency PreAMP Limit
Channel No. Level Factor Loss Level Result
(MHz) (dB) (dBuV/m)
(dBuV) (dB/m) (dB) (dBuV/m)
1(Horizontal) | 2389.840 | 14.130 24 475 3.920 00.00 42.525 54 Pass
1(Vertical) 2389.250 | 16.610 22.873 3.920 00.00 43.403 54 Pass
Horizontal Vertical
2.400000p00 GHz 2/.400000000 GHz

Note: The average measurement was not performed when the peak measured data under the
limit of average detection. If the readings given are average, peak measurement should
also be supplied.
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Product Wireless Broadband Router
Test Item Band Edge
Test Mode Mode 1: Transmit
Date of Test 2006/03/04 ‘Test Site No.1 OATS
RF Radiated Measurement: (Peak Detector)
IEEE 802.11¢g
Reading Probe Cable Emission o
Frequency PreAMP Limit
Channel No. Level Factor Loss Level Result
(MHz) (dB) (dBuV/m)
(dBuV) (dB/m) (dB) (dBuV/m)
11(Horizontal) | 2485.320 | 25.310 24.725 3.993 00.00 54.028 74 Pass
11(Vertical) 2483.560 | 31.100 23.121 3.991 00.00 58.211 74 Pass
Horizontal Vertical
I i W
/MMM 2.485320p00 GHz // \\ 2.483560000 GHz
WM sl =" w‘\" et

Date: 4.MAR.2006 11:53:04

4.MAR.2006 11:44:36

Note: The average measurement was not performed when the peak measured data under the
limit of average detection. If the readings given are average, peak measurement should
also be supplied.
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Product Wireless Broadband Router
Test Item Band Edge
Test Mode Mode 1: Transmit
Date of Test 2006/03/04 ‘Test Site No.1 OATS
RF Radiated Measurement: (Average Detector)
IEEE 802.11¢g
Reading Probe Cable Emission o
Frequency PreAMP Limit
Channel No. Level Factor Loss Level Result
(MHz) (dB) (dBuV/m)
(dBuV) (dB/m) (dB) (dBuV/m)
11(Horizontal) | 2485.320 | 13.690 24.725 3.993 00.00 42.408 54 Pass
11(Vertical) 2483.560 | 17.270 23.121 3.991 00.00 44.381 54 Pass
Horizontal Vertical
® o ) s 0 a5 e ® N
i [I; 5 dBpv. * reker 2 [T: b0 dRuVH
2.483500p00 GHz 2.483500p00 GHz “
Muke::o::év OO‘G;-I; MaYkP;l;(:;(.”O“ GHz
e T
/—‘*/‘\;a-\ﬁ RN PRN
i NNy : T

Note: The average measurement was not performed when the peak measured data under the

limit of average detection. If the readings given are average, peak measurement should
also be supplied.
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6. Occupied Bandwidth

6.1. Test Equipment

The following test equipment are used during the test:

Item |Equipment Manufacturer |Model No. / Serial No. |Last Cal.
1 Spectrum Analyzer R&S FSP /100561 Mar., 2006
2 No.1 OATS Sep., 2005

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

6.2. Test Setup

Spectrum Analyzer

o E EUT

Non-Conducted
Table

= (round Reference Plang ==

6.3. Limits

The minimum 6dB bandwidth shall be at least 500kHz.

6.4. Test Specification
According to FCC Part 15 Subpart C Paragraph 15.247: 2005
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6.5. Test Result

Product Wireless Broadband Router

Test Item Occupied Bandwidth

Test Mode Mode 1: Transmit

Date of Test 2006/03/01 Test Site No.1 OATS

IEEE 802.11b

Frequency Measure Level Limit
Channel No. Result
(MHZz) (kHz) (kHz)
2412 12370 >500 Pass
6 2437 12370 >500 Pass

11 2462 12420 >500 Pass
Channel 1 Channel 6

Marker 1 [T1] RBW 100 kHz REF Att 40 dB Marker 1 [T1] RBW 100 kHz RE Att 40 dB
@Ref Lvl 6.01 dBm VBW 100 kHz ®Ref Lvl 5.35 dBm VBW 100 kHz

30 dBm 2.41390381 GHz SWI 500 ms Unit dBm 30 dBm 2.43890381 GHz SWI 500 ms Unit dBm
Vai|rr1l .01 der gy Vai|rT1y -35 denl g

2.41390381 GHz| 2.43890381 GHz|

Z[TT1] =7.76 dBi 2 Z[TTT] =168 der

2.40563727 GHz 2.4306¢737 GHz

V3l -0.14 dp 10 V3l = dBy

2.41801202 GHz| 3 2.44306212 GHz|

0 N1 DI =065 dBm IN1

-20 -29
» N /&‘\4/} \MA\
W%MMW»AM "‘““V’“\N‘J“LWWW u»h’.m AN g,
-50| =50
~60 -69
) -
Center 2.412 GHz 10 MHz/ Span 100 MHz Center 2.437 GHz 10 MHz/ Span 100 MHz
Date: 1.MAR.2006 17:49:49 Date: 1.MAR.2006 17:47:48

Channel 11

Marker 1 [T1] RBW 100 kHz RF Att 40 daB
@Re[ Lvl 4.65 dBm VBW 100 kHz

30 dBm 2.46390381 GHz SWT 500 ms Unit dBm
Yifrry 4.65 dbnf gy

2.46390381 GHz

Z[TT1] =7.75 dB

2.45568737 GHz

Va3l ~1.66 da

Y 2.46811222 GHz|

b1 -1.35 dbm bk
1VIEW ima

50|
60)
~70
Center 2.462 GHz 10 MHz/ Span 100 MHz
Date: 1.MAR.2006 17:38:05
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Product

Wireless Broadband Router

Test Iltem

Occupied Bandwidth

Test Mode

Mode 1: Transmit

Date of Test

2006/03/01

Test Site

No.1 OATS

IEEE 802.119g

Channel No.

Frequency
(MHZz)

Measure Level

(kHz)

Limit
(kHz)

Result

2412

16990

>500

Pass

2437

16990

>500

Pass

2462

16990

>500

Pass

Channel 1

Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.62 dBm VBW 100 kHz
30 dBm 2.40769138 GHz SWT 500 ms unit dem
V1 (r1) -62 dbnf gy
2.40769138 GHz|
20 ZTTTIT =T3.93 B
2.40343287 GHz
10) V3 111 =14.78 dp
2.42041683 GHz
1
e N1
‘‘‘‘‘ E1%.N
-pD1 -5.38 4 l
-10f T
3¢
- .N"w'hr// \"'M«/«Mm
-50]
-60
Center 2.412 GHz 10 MHz/ Span 100 MHz
Date: 1.MAR.2006 17:52:27
Marker 1 [T1] RBW 100 kHz RF Att 40 dB
Ref Lvl 0.00 dBm VBW 100 kHz
30 dBm 2.45769138 GHz SWT 500 ms Unit dBm
Vi1 (T1) <00 dbnf gy
2.45769138 GHz|
29 vz ITI] -14.68 dB:
2.45353307 GHz
19 V3 T11 -13.59 dBnf
2.47051)703 GHz|
1
ol IN1
1VIEW 1A
D1 -6 A

Nh/\/

10 MHZ/

1.MAR.2006 18:16:28

Span 100 MHz

Channel 6

Marker 1 [T1] RBW 100 kHz  RF Att 40 dB
@Rel Lvl -0.33 dBm VBW 100 kHz
30 dBm 2.43269138 GHz SWT 500 ms Unit dem
Vi|(r1) [ - |
2.43269138 GHz
Z[TTIT =T9.7T a5
2.42848297 GHz
1 Valirin =14.00 dp
2.4454¢693 GHz
1
T N1
1vIEW M 1M
b1 -6.33 a I
-1 ‘%
W
Wi |
FNV BNV STy gy
50|

Center 2.437 GHz

Date:

10 MHZ/

1.MAR.2006 18:13:47

Span 100 MHz
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7.2.

7.3.

7.4.

Power Density

Test Equipment

The following test equipment are used during the test:

Item |Equipment Manufacturer |Model No. / Serial No. |Last Cal.
1 Spectrum Analyzer R&S FSP /100561 Mar., 2006
2 No.1 OATS Sep., 2005

Note: 1. All equipments that need to calibrate are with calibration period of 1 year.

Test Setup
Spectrum Analyzer
ml—
oo = EUT
I ]
Non-Conducted
Table

= Ground Reference Plane <=

Limits

The peak power spectral density conducted from the intentional radiated to the antenna shall
not be greater than +8dBm in any 3kHz band during any time interval of continuous

transmission.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.247: 2005
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7.5.

Test Result

Product

Wireless Broadband Router

Test Iltem

Power Density

Test Mode

Mode 1: Transmit

Date of Test

2006/03/02

Test Site

No.1 OATS

IEEE 802.11b

Channel No.

Measure Level
(dBm)

Frequency
(MHZz)

Limit
(dBm)

Result

2412 -7.01

<8

Pass

2437 -7.87

<8

Pass

2462 -7.80

Pass

Channel 1

Channel 6

Marker 1 [T1] RBW 3 kHz RF Att 40 dB Marker 1 [T1] RBW 3 kHz RF Att 40 dB
Ref Lvl =7.01 dBm VBW 3 kHz Ref Lvl =7.87 dBm VBW 3 kHz
20 dBm 2.41344589 GHz SWT 1000 s Unit dBm 20 dBm 2.43844589 GHz SWT 1000 s Unit dBm
Vi rT1] -7.01 as: Vai|rr1l ~7.87 derl g
2.41344589 GHz 2.43844589 GHz]|
10]
v 1
N 1 N : . s T y }

N1
ma

R

IR

1 ! Y! IN1

Center 2.412 GHz

Date:

2.MAR.2006 10:02:10

300 kHz/ Span 3 MHz

Date:

Channel 11

Marker 1 [T1] RBW 3 kHz RF Att 40 dB
Ref Lvl -7.80 dBm vBW 3 kHz
20 dBm 2.46344589 GHz SWT 1000 s Unit dBm
Vi [T1) -7.80 dm E
19
q
19 ™1
1A
-29]
-320f
-4
-50
-60)
Center 2.462 GHz 300 kHz/ Span 3 MHz
Date: 2.MAR.2006 10:00:14

Center 2.437 GHz

2.MAR.2006 09:56:00

300 kHz/ Span 3 MHz
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Product

Wireless Broadband Router

Test Iltem

Power Density

Test Mode

Mode 1: Transmit

Date of Test

200603/02

Test Site

No.1 OATS

IEEE 802.119g

Channel No.

Frequency
(MHZz)

Measure Level

(dBm)

Limit
(dBm)

Result

2412

-13.71

<8

Pass

2437

-14.75

<8

Pass

2462

-14.43

<8

Pass

Channel 1

Marker 1 ([T1] RBW 3 kHz REF Att 40 dB
Ref Lvl -13.71 dBm VBW 3 kHz
20 dBm 2.41139579 GHz SWT 1000 s Unit dBm
Viftry) -13.71 dBn
2.41139579 GHz|
10
o
10 N1

1VIE]
9 QW"

il Mﬂh NJ’W%

I

Center 2.412 GHz

Date:

2.MAR.2006 10:05

300 kHz/ Span 3 MHz

138

Channel 11

Marker 1 ([T1] RBW 3 kHz RF Att 40 dB
Ref Lvl -14.43 dBm VBW 3 kHz
20 dBm 2.46139579 GHz SWT 1000 s Unit dBm
Viftry) -14.43 dB E
2.46139579 GHz
10
o
o N1

1VIEW

mMA

. W«wwv
»

NWM%%MMW

Center 2.462 GHz

Date:

2.MAR.2006 10:09:

300 kHz/ Span 3 MHz

08

Channel 6

20

Marker 1 [T1] RBW 3 kHz RF Att 40 dB
-14.75 dBm VBW 3 kHz
20 dBm 2.43574649 GHz SWT 1000 s Unit dBm
Yailrr) -14.75 dBi E

19]

1

N1
imMA

4

Center 2.437 GHz

Date: 2.MAR.2006 10:07:20

300 kHz/ Span 3 MHz
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Attachement

» EUT Photograph
(1) EUT Photo

(2) EUT Photo
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(3) EUT Photo
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(5) EUT Photo

(6) EUT Photo
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(7) EUT Photo
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(8) EUT Photo
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(9) EUT Photo

(10) EUT Photo
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(11) EUT Photo
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(12) EUT Photo
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